
SNU Presentation:  Sep. 9,  2013 





Waste Sector is composed 
of Solid Waste Disposal on 
Land(SWDL), Wastewater 
Handling(WH), Waste 
Incineration(WI). 

 Recently, Biological 
Treatment of Solid Waste 
(ex, composting) is added. 



 The final disposal of Solid Waste(SW) 

by placing it in a controlled fashion 

in a place intended to be permanent. 

This term is used for both controlled 

dumps and sanitary landfills. 

 Secure Landfill? 

 SWDL is divided into managed 

waste disposal on land, and 

unmanaged waste disposal sites. 

 

Solid waste disposal on land(SWDL)  



 Wastewater handling(WH) 

 The process of wastewater 

treatment under controlled 

conditions to reduce its 
[...]
MBT OVERVIEW    



CONCEPTS OF MBT PROCESS 

Recycling as Resources (MBT) 

Mixed Waste Input 

Recyclables 
and/or Refuse- 

Derived Fuel 

Compost/Digestate 
or Refuse-Derived 

Rejects 
to Landfill 

Biogas & Energy 
(Anaerobic Digestion) 

Biological 

Treatment 

Mechanical Sorting 

& Pre-treatment 

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&frm=1&source=images&cd=&cad=rja&docid=WDifzkG429BcnM&tbnid=1d_pNwcXsZeLaM:&ved=0CAUQjRw&url=http://www.securitynewsdesk.com/2011/02/17/axis-provides-surveillance-for-state-of-the-art-waste-management-plant/&ei=3WxwUrfSNsy5lQW_rIGADQ&bvm=bv.55617003,d.dGI&psig=AFQjCNHp2LqBKje4zvo2GtkR58vi7nVFQw&ust=1383186001753853


Mechanical Treatment (MT) 

Recycling as Resources (MBT) 

Biological 
treatment 

Garment, 
paper 

Waste 
plastics 

Glass 
bottle 

PVC 

Living waste Combustible 
waste 

RDF production 
plant 

Manual or 
Auto sorting 

Power Plant RDF (solid fuel) Steam 
Production 

Biological Treatment (BT) 

Organic Waste Crushing Anaerobic 
Digestion 

Separation of 
foreign matters 

De-hydration 

Fertilizer 

Wastewater 
treatment 

Biogas storage 
tank 

Power 
generation 

Steam (boiler) 
generation 



GOALS OF MBT 

 Volume reduction of landfilling wastes 
to minimize the necessary landfill capacity and to prolong the operating life of 
a landfill. 
 

 Reduction of the biodegradable fraction of landfilling wastes 
so that the uncontrolled LFG generation is minimized as far as possible. 
 

 Reduction of dangerous substances 
which will be leached in the landfill and can be led to a groundwater 
contamination 
 

 Recovery of materials and energy 
Metals, RDF/SRF, Biogas 
 
 “The process concepts will be changed by the principal goal of localities” 

Recycling as Resources (MBT) 

 

   LFG      Landfill Gas  
   RDF      Refuse Derived Fuel  
   SRF      Solid Refuse Fuel 

Abbreviation 



   Waste–to–Biogas 



[Applied technologies to transform biomass(organic waste) into secondary energy sources] 

 There are several processes to transform organic waste into solid, liquid, or gaseous 
secondary energy sources and reduce its mass. 
 

 Processes : combustion, thermochemical transformation via carbonization, liquefaction 
or gasification, physico-chemical transformation by compression, extraction, trans-
esterification, and biochemical transformation by fermentation with alcohol or 
anaerobic digestion 

Waste-to-Biogas 

TECHNOLOGIES  

AD 

Abbreviation 

AD    Anaerobic Digestion 



 The theoretical maximum yield of methane:  assuming the elementary composition 
as a base 

THEORY  

CcHhOoNnSs + yH2O  →  xCH4 + (c − x) CO2 + nNH3 + sH2S 
 
     where,   x = 0.125 (4c + h − 2o − 3n + 2s) 
                  y = 0.250 (4c − h − 2o + 3n + 2s) 
 
        or, simplified: 

CcHhOo → (2c + 8h − 4o) CH4  

 Environmental requirements 

Waste-to-Biogas 



ANAEROBIC DIGESTION (AD) 

 Methane fermentation : hydrolysis, acidogenesis, acetogenesis, and methanation 
 
 The individual phases : partly stand in syntrophic interrelation and place different 

requirements on the environment 
 

 Two stages:  the first 2 phases and the last 2 phases are linked closely with each 
other 

Abbreviation 

AD    Anaerobic Digestion 

Waste-to-Biogas 



AD REACTORS 

Abbreviation 

AD    Anaerobic Digestion 

 Low-rate anaerobic reactors  High-rate anaerobic reactors 

Anaerobic pond 

Septic tank 

  Standard rate 
 anaerobic digester 

Imhoff tank 

Slurry  type  bioreactor, temperature, mixing,  
SRT or  other  environmental conditions are 
not regulated. Loading : 1-2 kg COD/m3-day 

Anaerobic sequencing batch 
reactor (ASBR) 

Anaerobic contact process 

Anaerobic filter (AF) 

Upflow anaerobic sludge 
blanket (UASB) 

Fluidized bed reactor  

Hybrid reactor: UASB/AF 

Able to retain very high  concentration of active  
biomass   in   the   reactor.   Thus extremely high 
SRT could be maintained irrespective of HRT. 
Loading: 5-20 kg COD/m3-d 

Waste-to-Biogas 



AD DESIGN 

Abbreviation 

AD      Anaerobic Digestion 
SRT    Solids Retention Time 

              So . Q  
VOLR =  --------- 
                  V 
 
VOLR : Volumetric organic loading rate  

           (kg COD/m3-day) 

So        : Wastewater biodegradable COD (mg/L) 

Q       : Wastewater flow rate (m3/day) 

V       : Bioreactor volume (m3) 

 Design based on volumetric organic loading rate (VOLR)  

 So and Q can be measured easily and are known upfront VOLR can be selected! 

VOLR  

O
rg

an
ic

s 
Re

m
ov

al
 R

at
e 

 How do we select VOLR? 

- Conducting a pilot scale studies 
- Find out removal efficiency at different VOLRs 
- Select VOLR based on desired efficiency  

 Other important design factor : SRT 

Waste-to-Biogas 



BIOGAS COMPOSITION PRODUCED BY AD    

 The gas components: specified to the plant and substrate and should be checked 
regularly on a long-term basis 

[Gross electricity production from biogas  

in Europe in GWh in 2007] 

Waste-to-Biogas 

http://www.google.co.kr/url?sa=i&rct=j&q=&esrc=s&frm=1&source=images&cd=&cad=rja&docid=FhQdqf0DSUa--M&tbnid=gZMfjQjqdmPhlM:&ved=0CAUQjRw&url=http://tanglewoodorganics.com/&ei=FyVnUtegJ8XrlAXar4DIAw&bvm=bv.55123115,d.dGI&psig=AFQjCNF9Ntungm0i-ArxiJfxFT7kieiifg&ust=1382577681309447


   Pretreatment Methods 
for Enhanced Biogas Production 



Pretreatment Methods for Enhanced Biogas Production 

P. L. McCarty at Stanford University   

 Looking for a way to improve anaerobic digestion (in the late 1970s)  
    - Primary Sludge (PS) : easily digested  
    - Waste Activated Sludge (WAS) : only 1/3 can be digested  
 

 Waste Activated Sludge : mostly consisted of microbial cells  
    - Protection by cell walls, most cellular material is unavailable to anaerobic microbes.  
 

 Pretreatment Methods : focused on ‘Cell Lysis”  
    - Volatile solids reduction (VSR) can be increased 2~3 times.  
    - Biogas production can be doubled.  



Pretreatment Methods for Enhanced Biogas Production 

Methods of Cell Lysis   

 High temperature (Hydrolysis)  
    - CambiTM by Cambi AS, Norway : 165°C at 6 bar for 20~30 min  
    - ExelysTM by Veolia, France : 165°C at 9 bar for 30 min  
 

 High Pressure 
    - MicroSludge® by Paradigm Environment, Canada : homogenizer (60 bar)  
 

 Physical Force  
    - OpenCel® by OpenCel LLC, Atlanta : focused pulse  
    - Ultrasound homogenizer  
 

 Others : high or low pH, chemical oxidation, etc.  

CambiTM                          MicroSludge® Homogenizer         OpenCel® (pores on cell well)  



Pretreatment Methods for Enhanced Biogas Production 

Carbon source production from sludge using Cell Lysis   

 Methanol alternatives as C source for denitrification  
    - Reduced sludge production & reduced 
    - Utilization as C source has 10 times its value making biogas  
      ⇒ Reduced greenhouse gas emission  
      ⇒ Reduced O&M cost  

Major Issues on Pretreatment of Sludge  

 Cost can be higher than the benefit it can provide !!  
    - Benefit (increased biogas production) should be greater than CAPEX + OPEX.  
    - There are various unforeseeable and hidden costs.  



   Reduction 
of Sludge Production 



Reduction of Sludge Production 

Paradigm Shift 

Bioreactor 

Anaerobic Sludge 
Holding Tank 

Influent Effluent 

WAS 
RAS 

Settling 



PRINCIPLE OF SLUDGE REDUCTION 

Reduction of Sludge Production 

Possible Explanation                         Uncoupling M  

Metabolism 
limitation 

Microbial 
degradation 

Substrate 
 inhibition 

Predator-
prey 

interaction 

Etc. 

Theory of 
sludge 

reduction 

Low growth 
unit 

domination Anabolism-Growth 
(Sludge production) 

Basic metabolism 
(Life conservation) 

Motility 
(Movement) 

Catabolism 

ATP ADP   Pi 

H2O+CO2 Carbon  O2 



EXPERIMENTAL RESULTS_ Optimal HRT 

The concentrations of NH3-N  
with time by incubation of  
the settled sludge at 30°C 
and 35°C  
 
(a) MLSS = 5,000 mg/L  

(b) MLSS = 10,000 mg/L  

- Increase in the release rate  =  the increased degradation of microbial cells  

- Optimal point : the start of full-fledged endogenous phase at each experimental 

                        as the optimal hydraulic retention time for SHT.  

Reduction of Sludge Production 



EXPERIMENTAL RESULTS_ Metabolism 

 Oxic-Anaerobic-Oxic (The change in growth environments)  

Reduction of Sludge Production 

                   250    50    25          250    50    25 
  Oxic        Anaerobic             Oxic 
 

AT
P 

(p
m

ol
/m

g 
TS

S)
 



EXPERIMENTAL RESULTS_ Kinetic parameters 
 YH estimation  bH estimation 

Experiment   (a) (b) (c) (d) 

SHT operation 
 condition 

MLSS (mg/L) 5,000 10,000 

Temp. (°C) 30 35 30 35 

YH  0.27 0.26 0.28 0.27 

bH (day-1) 0.11 0.06 0.09 0.08 

 Conditions & Results 

The average values of  
        kinetic parameters 
 
- YH.avg. = 0.27 ( CAS     0.67) 

- bH.avg.  = 0.085 day-1  

Abbreviation 

CAS     Conventional Activated Sludge 
SHT     Sludge Holding Tank 
 

Reduction of Sludge Production 



EFFICIENCY 

Reduction of Sludge Production 



EFFECT OF TECHNOLOGY 

Abbreviation 
CAS   Conventional Activated Sludge 
STP    Sewage Treatment Plant 
GHG   Green House Gas 
GT      Green Technology 

Reduction of Sludge Production 



Q & A 



Energy Management in  

Wastewater Treatment Facility 

Dr. Hee-Jun Kim 
 

R&D Center, Chief/Director  

JIU Corporation 

Nov. 25. 2013 



Background Ⅰ 



Current Status 
 Current Status of Sewage Treatment Facilities in Korea 

Facility 
Anaerobic Digester 

Volume (m3) 

Digestion 

Efficiency (%) 

Sludge Reduction 

(%) 

A 82,776 35.3 27.3 

B 17,500 37.3 14.4 

C 25,120 25.1 35.9 

D 7,234 47.3 68.0 

E 7,551 23.8 44.2 

F 12,565 42.3 29.1 

G 2,154 50.3 30.7 

 AD Efficiency and Sludge Reduction Data in Some Facilities in Korea 

Number of sewage treatment facilities : 528 (in 2012) 

     (Facilities with capacity lower than 500 m3/day are not included) 

Total amounts of sewage treated in facilities : 25 million m3/day 

65 facilities have anaerobic digester, but only 57 facilities operate digesters actively 

Anaerobic digestion (AD) efficiency is quite lower than those in other countries   

100
VSFS

VSFS
1EfficiencyDigestionAnaerobicNote)

inout

outin 

















 Energy Consumption in Sewage Treatment Facilities 

 AD Efficiency and Sludge Reduction Data in Some Facilities in Korea 

Annual energy consumption in sewage treatment facilities : 395,121 TOE (in 2007) 

Among them, electric use occupies 98.6% 

Electric use per flow : 0.29 kWh/m3 

Electric use per BOD removal : 2.353 (kWh/kg BOD) 

Faction of electricity used in sewage treatment facilities reaches 0.5% of national 

electricity usage. 

Energy self-sufficiency of sewage treatment facilities is only 0.8% 

Note)  TOE : Tonnage of Oil Equivalent, the amount of energy released by burning one tonne of crude oil 

                       ≈  approximately 42 GJ (107 Kcal) 

Note)  Energy self-sufficiency : (Renewable Energy production + Energy saving )/Annual electric use 

Current Status 

Energy  

related  

operation  

Aeration  
Sewage 

pumping  
Dewatering  

Sludge 

pumping  

Discharge 

pumping  

Anaerobic 

Digestion 

(mixing)  

Thickening,  

screen, etc.  

Fraction (%) 40.1  21.3  6.4  3.6  2.3  1.4  23.9  

 Energy Consumption in sewage treatment operations (2008) 



Energy Used in Wastewater Treatment (US) 
 Energy Consumption in sewage treatment with AS Process 



1 MGD 

(≈ 3,786 m3/d) 

10 MGD 

(≈ 37,852 m3/d) 

100 MGD 

(≈ 378,520 m3/d) 

Wastewater Pumping 171 140 118 

Screens 2 1 1 

Aerated Grit Removal 49 13 12 

Primary Clarifiers 15 16 16 

Aeration 532 532 532 

Biological Nitrification 346 345 340 

Return Sludge Pumping 54 51 38 

Secondary Clarifiers 15 16 15 

Chemical Addition 80 55 42 

Filter Feed Pumping 143 82 67 

Filtration 137 39 34 

Thickening 6 203 131 

Digestion 1,200 170 155 

Dewatering 0 46 25 

Chlorination 1 3 3 

Lighting and Buildings 200 80 30 

    Total Process 2,951 1,792 1,559 

Electricity Use by Process (in kWh/MG)  

(from WEF M.O.P No. 32, “Energy Conservation in Water and Wastewater Facilities”) 



Electricity Used in WWTF 

Note)  Average annual electric consumption of 1 household(4 persons) in Seoul city is about 4,800 kwh. 

Year 2002 2003 2004 2005 2006 2007 2008 2009 

Annual Expenses 

(million won) 
365,084 424,366 468,660 511,082 584,635 649,582 696,934 782,225 

Annual Electricity Cost 

(million won) 
77,330 85,914 95,404 102,264 112,786 125,090 137,611 156,139 

Electricity/Total (%) 21.2 20.2 20.4 20.0 19.3 19.3 19.7 20.0 

Electricity Cost Growth (%) - 11.1 11.0 7.2 10.3 10.9 10.0 13.5 

 Annual Electric Use in Sewage Treatment Facilities 

Capacity (m3/d) 
Number of  

Facilities 

Total 

Electric Cost 

(thousand won 

/year) 

Average 

Electric Cost 

(thousand won 

/year) 

Electricity Cost  

per Sewage Flow 

(won/m3) 

Electricity 

Consumption 

(kwh) 

Electric Use  

per Flow 

(kwh/m3) 

500 ∼ 1,000 53 965,566  18,218  114.2  10,683,210  1.26  

1,000 ∼ 5,000 102 4,391,042  44,354  72.7  71,014,710  1.18  

5,000 ∼ 10,000 47 4,679,909  99,573  56.5  59,632,253  0.72  

10,000 ∼ 50,000 87 20,331,289  239,191  37.8  331,990,571  0.62  

50,000 ∼ 100,000 23 10,044,406  436,713  25.7  325,614,887  0.83  

100,000 ∼ 500,000 33 43,710,493  1,324,560  23.2  863,180,857  0.46  

500,000 ∼  14 57,850,387  4,132,171  17.5  847,361,345  0.26  

 Electric Use in Sewage Treatment Facility with Different Capacity 



Basic Plan for Energy Self-Sufficiency 
 Basic Plan for Energy Self-Sufficiency in Sewage Treatment Facilities 

 Energy self-sufficiency 18%  

 Completion of biogas (16.4%) and small hydro power (0.6%) introduction 

 Energy saving, solar power and wind power introduction (1%) 

Phase 1 

(‘10 ∼ ‘15) 

Energy Self-Sufficiency in Sewage Treatment Facilities in year 2030  

: 50% in 343 facilities  

Main Goal 

(Ministry of Environment, 2010) 

 Energy self-sufficiency 30%  

 Expansion of energy saving (2%) and solar power production (4.6%) 

 Completion of wind power introduction (5.4%) 

Phase 2 

(‘16 ∼ ‘20) 

 Energy self-sufficiency 50%  

 Completion of energy saving (2%) and solar power production project (18%) 

Phase 3 

(‘21 ∼ ‘30) 



Basic Plan for Energy Self-Sufficiency 
 Some Strategies for Upgrade Energy Self-Sufficiency 

(Ministry of Environment, 2010) 

Energy efficient operation  

Replacement to energy efficient equipments  

Promoting Energy Saving 

Improvement of biogas production and utilization  

Expansion of beneficial usage of small hydro power and heat energy in wastewater  

Utilization of Unused Energy 

Expansion of solar power and wind power  

Production of Natural Energy 

Planning energy self-sufficiency scheme for every treatment facilities 

R&D, education, campaign for low-carbon green growth  

Basis Setting for Energy Self-Sufficiency 



Upgrading Energy Self-Sufficiency Example 
 Energy Self-Sufficiency Planning in Ansan WWTF, Korea 

Mini Hydro 

Power 

Biogas 

Utilization 

CHP 

Solar 

Power 

Panel 

Wind  

Power  

Heat 

Exchanger 



Session 1 Ⅱ 

Is Anaerobic Digestion Always 

Economical in WWTF? 



Thickening 
Sludge 

(Primary, Secondary) 
Dewatering Anaerobic 

Digestion 

Biogas Usage 

(Heat, Electricity, etc.) 

Cost Benefit Analysis of AD Installation 

Final 

Disposal 

 Cost Benefit Analysis Boundary 



 Benefit/Cost Ratio (B/C ratio) 

•   t : time 

•  n : period, 20 years for sludge treatment facility 

•   r : discount rate  (5.5%)  

•   Present value of project benefits / present value of project costs   

•  If B/C  ≥ 1.0, the project is judged to be worthwhile in economic terms 

Cost Benefit Analysis of AD Installation 
 Cost Benefit Analysis Criteia 


 


n

t
t

t
n

t
t

t

r

C

r

B
CB

00 )1(
/

)1(
/

Period  

Cost  Benefit  

Construction  
Personnel 

Electricity  Heating  Energy  Maintenance  Sum  Biogas Usage  